
 

 

 
 

BOARD 

OF 

COMMISSIONERS 
 

 

 

April 25, 2016 

6:00 PM 

Regular Meeting 

 

Historic Courtroom 

Courthouse Complex  



Agenda – Camden County Board of Commissioners  April 25, 2016 

  Page 2 of 2 

 

This agenda is only a tentative schedule of matters the Commissioners may address at their 

meeting and all items found on it may be deleted, amended or deferred. The Commissioners may 

also, in their absolute discretion, consider matters not shown on this agenda. 
 

Special accommodations for the disabled who attend public meetings can be made by contacting 

the Clerk to the Board 24 hours in advance at 252-338-6363, Ext. 100. 

 

Please turn Cell Phone ringers off during the meeting. 
[...]
is local and we are onthe iob siteto resolve unforeseen obstacles, freeing ourclients from the worries and complications that
can occur and allowing them to proceed with theirdaily responsibilities. We will constantly beavailable to discuss the project,
and weare always available forfree phone consultations. Simply stated, we are here forourclients.

Contact Information

Headquarters
68Shipwash Drive
Garner, NC 27529
(800) 278-6132phone / (919) 772-1176fax
jwoodie(5> mesco.com

Branch Office

671 West King Street

Boone, NC 28607
(828) 262-1767 phone / (828) 265-2601fax
macquesta(5)mesco.com

Availability and Experience 3
Municipal Engineering is headquartered in Garner, NC with abranch office in Boone, NC. Our experienced staff of professionals
includes Professional Engineers (civil, environmental, chemical, and agricultural), Professional Land Surveyors, AutoCAD
Specialists, Mapping Specialists, Environmental Technicians, Funding Administrators, and Contract Administration Specialists. We
have the available staffto dedicate to Camden County and can begin the workimmediately upon a notice to proceed.

Municipal Engineering is very interested in providing these services because this is our specialty. We have completed numerous
wastewater treatment projects overthe last 38years. Our relevant experience includes:

•/ Probable Cost Opinions
/ Funding Assistance and Administration
/ In House Surveying& Mapping
•/ Preparation of Easements
/ Preliminary Engineering Reports
S Environmental Assessments

/ Hydraulic Modeling
/ Pump Stations
/ NCDOT Coordination

/ Water &. Wastewater System, Design &
Expansion

V Treatment Plant Design

Camden County

Statement of Qualifications for Courthouse Area WWTP

2.A.4

Packet Pg. 15

A
tt

ac
h

m
en

t:
 2

01
6-

03
-3

1 
M

E
S

C
O

 S
ta

te
m

en
t 

o
f 

Q
u

al
if

ic
at

io
n

s 
 (

12
04

 :
 E

n
g

in
ee

ri
n

g
 a

n
d

 D
es

ig
n

 S
er

vi
ce

s)



Municipal Engineering Services Co., P.A.
Thirty-EightYears of Engineering Excellence

/ Chemical/Biological Treatment Process Design
/ TertiaryTreatment (i.e. sand filters)
/ Pretreatment System Design
/ System Rehabilitation
/ Inflow & Infiltration Studies

S Permitting
/ Bid Documents
/ Contract Administration

/ Construction Observation

/ On-Site Wastewater Disposal including:
Spray Irrigation, Sub-surface Drip and Low
Pressure Pipe (LPP) systems

Municipal Engineering is prepared to begin this project upon Notice to Proceed. We primarily provide engineering services to
government agencies and municipalities across North Carolina, soweunderstand your needs and budget constraints.

•/ Reclaimed Wastewater

</ Biological Nutrient Removal (BNR)
y Constructed Wetlands (wastewater & Storm

water)
V Project Management
•/ Storm Drainage
s Erosion Control/BMP's
/ Electrical

s Code Compliance
</ As-Built Drawings
s Residuals Management/Disposal

Relevant Projects Designed

Town of Stantonsburg, NC

Gary Davis,Town Manager, (252) 238-3608

Stantonsburg WWTP Improvements
Project Team: Michael Acquesta, PhD, P.E., Michael McAllister, J.C. Uzzell, PhD, PE
Design ofwastewatertreatment plant improvements to theexisting 0.375MGD facility, which included the modifications to the
existing draft tube aeration system, conversion oftheexisting rectangular clarifier to a digester, construction ofa new clarifier,
return activated sludge pump station, intermediate pump station, conversion of disinfection from chlorine to ultra-violet, post
aerationand effluentflow measurement (Parshall Flume). PlantEffluent Limits: BOD 30mg/L, TSS 30mg/L, Fecal 200/100ml, TN:
None, TP: None, Ammonia: None, DO: not<5.0mg/L Mr. McAllister was involved in the design and construction of the original
facility constructed in 1983.

• Obtained Authorization to construct and modificationsto the existing NPDES permit within 60-days of submission to

NCDENR.

• Completed a topographic and boundary survey.
• Provided construction administration and observation.

V Municipal Engineering secured and administered funding forthe project through the DWQ Construction Grants &Loans, NC
Clean Water Management Trustgrant and a NC Rural CenterEconomic Infrastructure grant.

Town of Bunn, NC

Judy Jeffreys, Town Administrator, (919) 496-2992

Town of Bunn WWTP Expansion
Project Team: MichaelAcquesta, PhD, P.E., Michael McAllister, J.C. Uzzell, PhD, PE
Design ofwastewatertreatment plant expansion from 0.15MGD to 0.30MGD with included theconstruction ofa new distribution
box, manual influent bar screen, gravity influent grit chamber, pump station, ring steel package treatment plant, tertiary disk
filters, and expansion ofthe ultra-violet disinfection. Effluent limits. BOD 30mg/L, TSS 30mg/L, Fecal 200/100ml, TN: None, TP:
None, Ammonia: None, DO: not < 5.0mg/L.

• Obtained Authorization to construct and modificationsto the existing NPDES permit within 60-days of submission to
NCDENR.

• Engineering Alternatives Analysis
• Completed a topographic and boundary survey.
• Provided construction administration and observation.

Camden County

Statement of Qualifications for Courthouse Area WWTP

2.A.4

Packet Pg. 16

A
tt

ac
h

m
en

t:
 2

01
6-

03
-3

1 
M

E
S

C
O

 S
ta

te
m

en
t 

o
f 

Q
u

al
if

ic
at

io
n

s 
 (

12
04

 :
 E

n
g

in
ee

ri
n

g
 a

n
d

 D
es

ig
n

 S
er

vi
ce

s)



Municipal Engineering Services Co., P.A.
Thirty-Eight Years of Engineering Excellence

/ Municipal Engineering secured and administered funding for the project through the DWQ Construction Grants &Loans,
and a NC Rural Center Economic Infrastructure grant.

Town of Kenly, NC

Greg Dunham, Town Manager, (919) 284-2116

Town of KenlyRegional WWTP Process Modifications
Project Team: Michael McAllister, J.C. Uzzell, PhD, PE, Emily Miller
Design of wastewater treatment plant process modifications for the existing 0.63MGD Biological Nutrient Removal (BNR)
treatment facility. Kenly as a member of the Lower Neuse Basin Association/Neuse River Compliance Association (LNBA/NRCA)
which holds a group NPDES permit for 21 of its members, which regulates the discharge of total nitrogen of waste treatment
facilities with a flow of0.5 MGD or greater. Mr. McAllister ofour project team has represented the Town ofKenly asa Board
member for the past 12-years, and is responsible for the negotiation ofthe first nutrient credit trade in North Carolina.

The modifications included the construction and installation ofa new sodium hydroxide bulk storage tank and chemical feed
system, variable frequency drives installed on the existing disc aerators and nitrate recycle motors, new programmable logic
controller (PLC) to continuous monitoring of pH, nitrate, ammonia and dissolved oxygen within the oxidation and anoxic basins.
The project achieved asubstantial reduction in the amount of total nitrogen discharged from an average concentration of 7-9
mg/L to less than 3mg/L. Effluent limits. BOD lOmg/L, TSS 30mg/L, Fecal 200/lOOml, TN: 7,063 lbs., TP: 2mg/L, Ammonia: 2mg/L,
DO: not <6.0mg/L, and serves as a model for other facilities inthe Neuse Basin.

• Obtained Authorization to Construct (A to C) and modifications to the existing NPDES permit within 60-days of
submission to NCDENR.

• EngineeringAlternatives Analysis
• Provided construction administration and observation.

• Municipal Engineering secured and administered funding for the project through the North Carolina Clean Water
Management Trust Fund, anda NC Rural Center Economic Infrastructure grant.

Town of Newport, NC

Tim White, Asst. Town Manager,(252) 223-4749

Wastewater Treatment Plant Expansion
Project Team: Jimmy Woodie, P.E., P.L.S., Thomas Honeycutt, P.E., Benjamin Clawson, P.E., Michael L. McAllister, Emily Miller
Municipal Engineering has completed the design, permitting, bid &award and construction phase services toconstruct the
expansion of the Newport treatment facility from 0.6 MGD to 1.2 MGD.

The new extended aeration plant includes the following: mechanical bars screen, vortex grit removal, influent pump station, dual
vertical shaft oxidation ditches with ability to easily add anoxic zones required for full biological nutrient removal, two clarifiers,
disk filters, chlorine contact basin, de-chlorination, post aeration, return sludge pump station, conversion of existing clarifiers to
sludge holding, sludge de-watering and storage facilities. Effluent limits. BOD 9.2mg/L, TSS 30mg/L, Fecal 200/lOOml, TN: None
lbs, TP: None, Ammonia: 1.2mg/L, DO: not<6.0mg/L.

• Design included capabilities to treat for Nitrogen and Phosphorous, even though it is not currently required by the
NPDES permit for the Town of Newport.

• Municipal Engineering has secured and administered funding for the Wastewater Treatment Plant Expansion through
NCDENR Division of Water Resources, SRF funding.

Camden County

Statement of Qualifications for Courthouse Area WWTP

2.A.4

Packet Pg. 17

A
tt

ac
h

m
en

t:
 2

01
6-

03
-3

1 
M

E
S

C
O

 S
ta

te
m

en
t 

o
f 

Q
u

al
if

ic
at

io
n

s 
 (

12
04

 :
 E

n
g

in
ee

ri
n

g
 a

n
d

 D
es

ig
n

 S
er

vi
ce

s)



Municipal Engineering Services Co., P.A.
Thirty-Eight Years of Engineering Excellence

City of Albemarle, NC
Judy Redwine, Asst. Public Works Director, (704) 984-9665

Wastewater Treatment Plant Expansion
Project Team: Jimmy Woodie, P.E., P.L.S., Benjamin Clawson, P.E., Michael McAllister., Thomas lager, Emily Miller, HemantSura,
PE (Green Tech Consulting)
Municipal Engineering has completed the design and construction for the improvements to the existing 12MGD Long Creek
Wastewater Treatment Plant. Effluent limits. BOD lOmg/L, TSS 30mg/L, Fecal 200/lOOml, TN: None, TP: None, Ammonia: 2mg/L,
DO: not<6.0mg/L.

• The improvements include anew mechanical bar screen, vortex grit removal, floating aerator replacement, clarifier
replacement, addition offive (5) new Aqua-Aerobics8 tertiary disk filters.

/ Municipal Engineering secured and administered agrant from the NC Rural Center Clean Water Partners program and aloan
from NC DENRConstruction Grants & Loans SRF.

Gates County, NC

Natalie Rountree, County Manager, (252)357-2411

Wastewater Treatment Plant Expansion
Project Team: Jimmy Woodie, P.E., P.LS., Michael McAllister., Thomas lager, Emily Miller, Don Wells, LSS (Soil &Environmental
Services), Eric Lappala, PE, PH, CRSM (Eagle Resources), J.C. Uzzell, PhD, PE
Municipal Engineering is nearing the design completion and permitting of anew 40,000 GPD wastewater land application system
to serve the new Merchant's Commerce Park near Gatesville, NC. The Merchant Commerce Park was established asan area to
stimulate approximately 70 new jobs for the citizens of Gates County. At present the park has three (3) tenants; Gates County
Library, State Employee's Credit Union, and Gates House Assisted Living Center. Sewer service for the park is currently being
provided by the County via an old 7-acre spray field and facultative lagoon which once belonged to the North Carolina Department
ofCorrection, Gates Correctional Institute, which hasa current treatmentcapacity of15,000 GPD.

Because ofsome issues among several ofthekey participants in theproject which caused extensive delays and the potential loss
ofa substantial amount ofgrant funds, MESCO was hired to work with theCounty and various Federal and State grant agencies
to help resolve the deadline issues with the various grant agencies and find a more cost effective solution to provide sanitary
sewer service to the park.

MESCO evaluated several potential land application sites near the Commerce Park, the preliminary evaluations included
identification of various soil profiles and the location of the seasonal high water table. Eventually an 84-acre site was chosen
approximately 2-miles north of the park. The project consists of renovations to an existing pump station, 8-inch force main,
aerated equalization basin, sequential batch reactor, storage lagoon, effluent disinfection, and 25 acre fixed set spray irrigation
facility. The permitting included wetland delineation, soils analysis, agronomic report and water balance performed by Mr. Don
Wells with S&EC and hydro-geologic modeling by Mr. Eric Lappala, PE, PH, CRSM ofEagle Resources.

• Municipal Engineering is currently administering grants from the NC Rural Center, CDBG, EDA and the Golden Leaf
Foundation.

Project Understanding, Proposed Scope, and Technical Approach

Project Understanding
Camden County is located in northeast corner of North Carolina adjacent to the State of Virginia to the north, Currituck County
to the east, Pasquotank County tothe west, and Albemarle Sound to the south. Camden County was formed in 1777 with its
boundaries being long and narrow, 36-miles in length. The County is divided into three (3) townships; South Mills to the North,
Shiloh tothe South and Courthouse Township in the central portion ofthe County, and the main service area for this project.

Camden County

Statement of Qualifications for Courthouse Area WWTP

2.A.4

Packet Pg. 18

A
tt

ac
h

m
en

t:
 2

01
6-

03
-3

1 
M

E
S

C
O

 S
ta

te
m

en
t 

o
f 

Q
u

al
if

ic
at

io
n

s 
 (

12
04

 :
 E

n
g

in
ee

ri
n

g
 a

n
d

 D
es

ig
n

 S
er

vi
ce

s)



Municipal Engineering Services Co., P.A.
Thirty-Eight Years of Engineering Excellence

According to the information provided in the County's Request for Qualifications, Camden County with apopulation of 10,300 is
served by an existing waste treatment facility constructed in 2008 and located within the South Mills Township, approximately
14-miles from the main sewer pump station located behind the court house. Furthermore, the document indicates the force
mains are oversized. The minimum design standard as specified by the North Carolina Department ofEnvironmental Quality
(NCDEQ) is the pump capacity should supply aminimum of 2ft./sec. which provides scour velocity within the pipe to prevent
solids from settling out of the wastewater. Aforce main designed to maintain scour velocity over such a long distance will also
most likely increase the horsepower required atthe pump. However, itis doubtful that increasing the size of the pump to
provide scour velocity would solve all of the issues, unless the pumps run nearly continuously. The long residence time of the
sewage in the line will most likely cause anoxic/anaerobic conditions causing the formation of hydrogen sulfide gas (H2S) which
will cause odor and corrosion problems at the point of discharge.

In order to serve the "Courthouse Area", the County desires to construct a 100,000 GPD biological waste treatment facility to
be constructed in phases, with phase Ibeing 50,000 GPD. The system will utilize an advanced high rate infiltration basin for
effluent disposal.

The primary beneficiaries of the new sanitary sewer service will include Towne Center and Health Care Partners. Anew
collection line is proposed along U.S. Hwy. 158 from the existing sewer line just northeast ofHwy. 343 tothe proposed WWTP
site along US 158 near the northern end of the primaryservicearea.

Proposed Scope of Work
Municipal Engineering Services Company, P.A. (MESCO) proposes the following general scope of work as defined in the RFQ, with
theunderstanding thatthe actual scope ofwork and associated fees will benegotiated with Camden County:

The proposed work shall be for thedesign ofa50,000 GPD expandable to100,000 GPD advanced biological wastewatertreatment
facility, capable of treating the effluent to reclaimed water standards for discharge via high rate infiltration basins. (Note the
advanced treatment level will permit theeffluent to be discharged in the infiltration basin above the0.156 gallons per day per
square foot).

MESCO will perform the process, civil, erosion control, permitting assistance etc. during the design phase. However, we will utilize
several sub-contract consultants weuse ona regular basis and with whom have long term relationships with. These consultants
and their various roles are delineated on the following pages.

Design Phase Services
Once authorization is given by Camden County, and funding is available MESCO will perform the following design phase services.